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PUTFRIE R Mm% EME IR R LR (The following sample(s) was/were submitted and identified by/on behalf of
the applicant as) :

EAZ M (Sample Submitted By) . BREERERNHBERE/AS (WIREKINETICS CO., LTD.)
*x oa & 1 (Sample Description) :  CERAMICS CONTAINER ( FA&H0 )

1% @t & (Sample Material) . BZE (CERAMIC)

4 ES BB (Manufacturer/Vendor) : BIRBIRKDABRAS] (WIREKINETICS CO., LTD.)
J& Z B (Country Of Origin) . HE (CHINA)

W4 H(Sample Receiving Date) . 2022/05/24

R HARE (Testing Period) : 2022/05/24 to 2022/06/02

B 4E R (Test Results) : #BRT—E - (Please refer to next page(s).)

Signed for and on behalf
SGS TAIWAN LTD.
Chemical Laboratory - Taipei
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BB BRI Rt (Test Part Description)
No.1 : MEB(EARY#EEE) (CERAMIC CONTAINER (FOOD CONTACT SIDE))

HIE 45 R (Test Results)

. NN e ER
A= A A& B RL (Result)
(Test Item(s)) (Method) (Unit)
No.1
S B TEER / Specific Migration of Heavy Metals
# / Chromium (Cr) mg/kg 0.01 n.d.
8 / Arsenic (As) mg/kg 0.01 n.d.
# / Cadmium (Cd) mg/kg 0.002 n.d.
7k | Mercury (Hg) mg/kg 0.01 n.d.
i / Lead (Pb) mg/kg 0.01 n.d.
#2 / Lithium (Li) mg/kg 0.1 n.d.
3 / Aluminum (Al) mg/kg 0.1 n.d.
 / Manganese (Mn) £% EN 13130-1: 2004, DI FEFR S E % mg/kg 0.1 n.d.
i / Iron (Fe) BEEOM - (3% BERE, 40°C, 0.5 /1K) / | malkg 5 n.d.
i / Cobalt (Co) With reference to EN 13130-1: 2004. mg/kg 0.01 n.d.
2 / Nickel (Ni) Analysis was performed by ICP-MS. mg/kg 0.01 n.d.
§@ / Copper (Cu) (3% acetic acid, 40°C, 0.5 h) mg/kg 0.25 n.d.
## / Zinc (2Zn) mg/kg 0.5 n.d.
#8 / Barium (Ba) mg/kg 0.25 n.d.
#% / Antimony (Sh) mg/kg 0.01 n.d.
# / Lanthanum (La) mg/kg 0.025 n.d.
#5 / Europium (Eu) mg/kg 0.025 n.d.
£l / Gadolinium (Gd) mg/kg 0.025 n.d.
# / Terbium (Th) mg/kg 0.025 n.d.
5L BETE / Volume of food simulant used (V) Liter - 0.530
F<E & / Surface area (S) dm2 - 2.36
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@& (Note) :
1. mg/kg = ppm ; 0.1% = 1000 ppm
. RL = Reporting Limit (3R S 1B R1E)
. n.d. = Not Detected (k1) = Less than (/\/{) RL
. "-" = Not Regulated ((&#R1&1H)
°C = degree Celsius (IEGRE)
DB EREREZHEFIEE - (Test condition and simulant were specified by client.)
KR EARB DB RESEER - (The report is invalid if it is partly reproduced or used.)
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Test Report
ZREERHERAS (WIREKINETICS CO., LTD.)
adbh L E D L6 — FR465E4F-3 (4F-3, NO. 46, SEC. 2, ZHONG SHAN N. RD., TAIPEI, TAIWAN )

* BRPMAFBERER - AIRTAERE Z & m/E0M - *
(The tested sample / part is marked by an arrow if it's shown on the photo.)

HTF22500634

* #{EELERE (End of Report) **
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